
 

Approve Deny Signatures Date 

X  James D. Berger (signed) 
James D. Berger, P.E. / Environmental Engineer June 17, 2023 

X  Amy M. Bellanca (signed) 
Amy M. Bellanca, P.E. / Environmental Program Manager 8-16-23 

 

Northeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0025224 

Facility Type Municipal APS ID 471011 

Major / Minor Minor Authorization ID 1320130 

a 
Applicant and Facility Information 

a 

Applicant Name 
Saint Clair Borough Sewer Authority 
Schuylkill County 

 
Facility Name St Clair WWTP 

 

Applicant Address 16 S 3rd Street  
 

Facility Address 
625 Street Clair-Port Carbon Highway 
[...]
St Clair Sewer Authority (SCSA)  
 
 

12 

    

 Nearest Downstream Public Water Supply Intake PAW Glen Alsace Exeter Water System (ID# 101174-077)  

 PWS Waters Schuylkill River   Flow at Intake (cfs) -  

 PWS RMI -  Distance from Outfall (mi) ~58 miles  
 

 
Changes Since Last Permit Issuance: Mill Creek is now classified a Natural Trout Reproduction stream.  
 
Other Comments:  
 

• Upstream/Downstream: Outfall No. 001 is located on Mill Creek ~0.01 miles from confluence with UNT No. 2354 
(which receives CSO Outfall No. 002 discharges about 0.04 miles upstream on UNT plus upstream AMD 
discharges) which flows to Schuylkill River (about 1.27 miles downstream).  

• CSOs: CSO Outfall No. 002 discharges to UNT No. 2354 (just above Mill Creek confluence) and five (5) active 
CSOs that discharge to Mill Creek. See LTCP Information Section for details. 

• Mill Creek watershed TMDL (AMD) and Upper Schuylkill River Watershed (AMD) plus Impairments:  
o The TMDLs did not set forth any Waste Load Allocations for this WWTP.  
o There are potential WWTP contributions due to AMD-impaired groundwater entering the 

collection/conveyance system (pH, TSS, Total Aluminum, Total Iron, and Total Manganese).  
▪ There AMD discharges upstream and downstream on Mill Creek. There are also additional AMD 

discharges upstream on the UNT. Therefore, the LTCP stream monitoring data (elevated AMD 
parameters of interest) cannot be tied to the WWTP at present.  

▪ CSO discharge sampling will be required in this permit term to allow ballparking of WWTP 
contributions, with the CSO Long Term Control Plan/Nine Minimum Controls reducing any 
existing impacts. 

o The WWTP is not expected to be a significant source/cause of siltation (other than potential CSS solids), 
urban/road runoff or earth disturbance/habitat alterations impairments. 

• SCSA-provided Mill Creek data (on the basis of 500 feet of data), near Outfall No. 001: 
o Mill Creek Stream Width: 19.54 Feet 
o Mill Creek Depth: 4 feet (unclear if max or average, so not used in Water Quality modeling, allowing TMS 

to calculate based upon other inputted data)   
o Mill Creek Slope (over 100 LF): -0.009 feet/feet. 

• SCSA-provided Stream Total Hardness Data: In practical terms, the toxicity of assorted metals varies with Total 
Hardness (increased toxicity at lower Total Hardness), so the Reasonable Potential Analysis assumed the low 
end of the range to ensure compliance with the Water Quality Criteria (53 mg/l Total Hardness in the stream; see 
DEP sampling result) for conservatism. SCSA assumed an average 127 mg/l Total Hardness (CaCO3) based on 
17 samples with data ranging from 54.6 mg/l to 189 mg/l Total Hardness as CaCO3 (calculated) based upon 2005 
- 2010 USGS Gage No. 01467492 Mill Creek at Schuylkill River sampling point data. Downstream Orphan AMD 
(between SCSA and Schuylkill river) might render the Gage Location unrepresentative of the Outfall 002.  

• SCSA Sampling Points for LTCP In-Stream Monitoring and TMDL sampling points: 
o Sampling Point A (Upstream): 40°, 43’, 40” N; -76°, 11’, 37” W 
o Sampling Point B (Downstream): 40°, 42’, 21” N; -76°, 10’, 36” W 
o TMDL Sampling Points:  

▪ M4 (Upstream of Sampling Point A): 40°, 44’, 35” N; -76°, 12’, 09” W 
▪ M6 (Mouth of Mill Creek Creek on Schuylkill): 40°, 41’, 38” N; -76°, 09’, 52” W 

 
 
 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0025224 
St Clair Sewer Authority (SCSA)  
 
 

13 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 002  Design Flow (MGD) 
0 (see NMCs and LTCP 
Goals)  

 Latitude 40º 42' 26.00"  Longitude -76º 10' 35.00"  

 Quad Name Pottsville  Quad Code 1336 (6-19.4)  

 Wastewater Description: Combined Sewer Overflow  

 

 Receiving Waters Unnamed Tributary to Mill Creek  Stream Code 2354  

 NHD Com ID 133228610  RMI 

~0.03 miles from 
confluence by 
measurement  

 Drainage Area 1.9 square miles  Yield (cfs/mi2) 0.1   

 Q7-10 Flow (cfs) 0.19  Q7-10 Basis Statewide default  

 Elevation (ft)    Slope (ft/ft) -  

 Watershed No. 3-A  Chapter 93 Class. CWF, MF  

 Existing Use -  Existing Use Qualifier -  

 Exceptions to Use -  Exceptions to Criteria -  

 Assessment Status Impaired  

 Cause(s) of Impairment SILTATION  

 Source(s) of Impairment ACID MINE DRAINAGE  

 TMDL Status Final, Final  Name 
Mill Creek Watershed (Schuylkill),  
Upper Schuylkill River Watershed  

 

 Background/Ambient Data Data Source  

 pH (SU) 6.79  

2/21/2019 Sample ID: 2279486; Sequence Number: 397;  
Monitoring Point ID: 0; Station ID: 20190221-1010-tdaley; 
located about 0.33 miles upstream of Outfall No. 001 & 002 
(CSO at confluence with Mill Creek)   

 Temperature (°C) 10.2  See above  

 Hardness (mg/L) 276  See above  

 TSS (mg/l) 6  See above  

 TDS (mg/l) 434  See above  

 Total Aluminum (ug/l) 399  See above. Limited assimilative capacity.  

 Total Iron (ug/l) 5790  See above. No assimilative capacity.  

 Total Manganese (ug/l) 3880  See above. No assimilative capacity.  

 Total Copper (ug/l) <4.00  See above  

 Total Lead (ug/l) <1.00  See above  

 Total Zinc (ug/l) 65.5  See above  

 Total Nickel (ug/l) 49.8  See above  

    

 Nearest Downstream Public Water Supply Intake PAW Glen Alsace Exeter Water System (ID# 101174-077)  

 PWS Waters Schuylkill River   Flow at Intake (cfs) -  

 PWS RMI -  Distance from Outfall (mi) ~58  
 

 
Changes Since Last Permit Issuance: None known. 
 
Other Comments: 



NPDES Permit Fact Sheet NPDES Permit No. PA0025224 
St Clair Sewer Authority (SCSA)  
 
 

14 

• Upstream AMD discharges in UNT (including Pine Forest Mine “Pump in borehole intermittent”; Eagle Hill Mine 
Diamond water level drift). There is little to no assimilative capacity for AMD metals.  

• CSO Outfall No. 002 is located very near confluence with Mill Creek, within the 100-year Mill Creek floodplain. 
SCSA believed the Outfall location to be part of Mill Creek as Mill Creek inundates the area during high flow 
conditions. However, E-maps indicated the UNT flows there at low flow conditions, with maintenance of water 
quality criteria at low flow conditions (Q7-10) being the regulatory requirement for NPDES discharges.  SCSA is 
free to further investigate and to transmit its findings to the Department as part of the next LTCP Update. 

o CSO Outfall No. 002 receives the majority of the SCSA CSS discharges per 2018 CSO Flow Study and 
(substantially incomplete) CSO Monitoring Report forms. More than 84 million gallons of CSS discharges 
in 2018 (during flow study). See Treatment Plant Section and CSO Information Section for more recent 
CSO Outfall No. 002 discharges. 

o There had been a build-up of solids at the CSO Outfall No. 002 discharge per 2020 DEP Site Visit. The 
Chapter 94 Reports indicate SCSA is considering installation of a bar screen. 

o The Department did not include the UNT in the In-stream WQ Monitoring Plan due to proximity to Mill 
Creek (since any discharge is expected to immediately flow into the monitored Mill Creek (with Mill Creek 
sampling points upstream of CSOs and downstream of CSO Outfall No. 001). 

• Low Flow: Due to mine disturbance, AMD discharges, and too small drainage area for PA Streamstats regression 
equations, the low flow LFY is assumed to be 0.1 CFS/square mile default, as Mill Creek LFY (at confluence) 
might not be representative of low flow conditions in the disturbed UNT. 

 
 

 

 
 

 

 

 
 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0025224 
St Clair Sewer Authority (SCSA)  
 
 

15 

 
Treatment Facility Summary 

a 

Treatment Facility Name: St Clair WWTP 
 

Issuance Date WQM Permit Scope 

10/11/2016 5416401 CSO Outfall No. 008 bar screen 

7/14/2016 5406402-A2 WWTP Upgrade changes including: UV disinfection 
System (two 1.9 MGD units), New 2.0 MGD Screen; 
Influent Flow Meter tied to SCADA System, conversion of 
two anaerobic digesters to aerobic digesters, magnesium 
hydroxide (pH Adjustment), changes to sludge 
management facilities, replacement of some equipment, 
etc.  Removal of stormwater pipe directing stormwater flow 
to CSO Outfall No. 002 was also required.  
Chlorine gas disinfection can be used for emergency 
disinfection. 
Additional Sewage Sludge Management Inventory 
requirements and CAP requirement if facility cannot handle 
loadings. 

6/27/2006 5406402 Improvements to include replacement of existing 
comminutor with automated bar screen, replacement of 
existing grit system, replacement of three raw sewage 
pumps, installation of flow mixing box prior to aeration tank, 
conversion of anaerobic digester tanks to aerated sludge 
holding tanks, replacement of centrifuge with rotary press, 
and installation of sludge dryer. 

8/5/1971 5470407 Upgrade to primary treatment to secondary treatment via 
installation of grit chamber, comminutor, duplicate settling 
tanks, aeration tanks, duplicate final settling tanks, and 
sludge holding tank at 0.75 MGD. 

 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary Aeration Tanks 

UV disinfection (with 
emergency chlorine gas 

disinfection option) 0.75 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.75 1275 
Hydraulically 
overloaded* Aerobic digestion Disposal 

*Hydraulic Overloading documented for December 2020 to May 2021 (projected to continue), with potential additional 
hydraulic overloading masked by potential unauthorized CSO Outfall No. 002 discharge (for bypassing WWTP). See 
discussion below. 
 
Changes Since Last Permit Issuance:  

• Permit No. 5406402-A2 WWTP upgrades completed (unauthorized CSO Control device/influent gate valve in 
usage). 

• 10/11/2016 WQM Permit No. 5416401 (offsite CSO Outfall No. 008 bar screen) installed. 
 
Other Comments:  
 

• Sludge Disposal: 49.91 tons disposed per application at Lycoming County Landfill per application. 27 dry tons 
disposed in 2022 (3 tons/month average) per 2022 Chapter 94 Report. 

• Wastewater Treatment Chemical: 50 lb/day Soda Ash used for pH adjustment 



NPDES Permit Fact Sheet NPDES Permit No. PA0025224 
St Clair Sewer Authority (SCSA)  
 
 

16 

• No WWTP Upgrades Planned: CSO Projects include CSO Outfall No. 002 bar screen (no WQM permit 
application received per date) mentioned in Chapter 94 Reports (see below).  

• <85% Minimum Monthly Average Reduction Request: They have requested for relief from the existing 85% 
minimum monthly average reduction (concentration basis) requirements (NPDES Permit Part A.I Additional 
Requirements Item 2 & Chapter 92a.47(g, h)), which was not previously requested or granted. The variable 
influent/effluent concentrations (due to CSS and any I&I from separated sewers) means potential for not meeting 
the existing 85% concentration reduction. The 2021 LTCP Update lacked required technical justification for 
granting relief. The NPDES Permit language will allow for them to pursue relief in a new LTCP Update. If 
they do not make an adequate technical case, the existing NPDES Permit Part A.I Additional 
Requirements Item 2 narrative 85% monthly average minimum reduction Technology-Based Effluent 
Limits will remain in effect. 

o BOD5: 
▪ Influent Data: Average 85 mg/l BOD5 concentration (40 mg/l – 180 mg/l range, 28 samples) and 

478 lb BOD5/day mass load, indicating CSS flows are diluting influent flow to the WWTP. An 85% 
reduction of the average concentration would be a 12.75 mg/l BOD5 effluent on average (6 mg/l – 
27 mg/l range). 

▪ Effluent Data: Average 2.64 mg/l CBOD5 (2 mg/l – 23 mg/l range). Using the 1.2 CBOD5/1 BOD5 
effluent correlation used in the absence of other data, this equates to an average 3.168 mg/l 
BOD5 average effluent (2.4 – 27.6 mg/l BOD5 range).  

o TSS:  
▪ Influent Data: They received an average of 80 mg/l TSS (16 mg/l – 170 mg/l range, 28 samples) 

and 462 lbs/day TSS average mass loading. An 85% reduction of the average 80 mg/l 
concentration would be a 12 mg/l TSS effluent (2.4 mg/ - 25.5 mg/l range).  

▪ Effluent Data: Average 3.13 mg/l TSS (1.0 – 17.0 mg/l range, 118 samples). 

• WWTP Peak Influent Flows Experienced: As identified by revised NPDES Permit Application in accordance 
with Part II WQM Permit No. 5406402-A2 Special Condition D.3 requirements: 

o WWTP Flow with CSO Valve being used: 
▪ Peak Instantaneous: 2.09 MGD 
▪ Peak Hourly: 1.80 MGD 
▪ Max Daily flow: 1.57 MGD 

o WWTP Flow without Valve: 
▪ Peak Instantaneous: 8.59 MGD 
▪ Peak Hourly: 6.61 MGD 
▪ Max Daily flow: 5.15 MGD 

• Existing WWTP Hydraulic Restrictions per Application: LTCP Attachment 8 is the Hydraulic Profile with 
Maximum Flow Rates drawing. They did not record WWTP Influent flow data during 2018 CSO Flow metering 
study (blamed on SCADA issues). Influent Flow monitoring & reporting will be required in this permit term. 

o Identified WWTP Hydraulic Restrictions:  
▪ Offsite CSO Weirs:  

• They say the (offsite) CSO Nos. 003 – 006, 008 weirs cannot allow for more flow to 
WWTP without causing backflows into customers based on what the Authority said.  

• The 2022 Annual CSO Status Report indicated:  The maximum capacity of the 
interceptor is regulated by several sections of pipe located along Mill Creek south of the 
Borough. These pipe sections are 18-inch diameter at 0.20% slope and have a maximum 
capacity of 3.04 MGD.   

▪ WWTP Headworks: They say the WWTP Headworks can receive 1.8 MGD flow for 1.0 hours 
then throttling back to 1.0 MGD (for 1.0 MGD daily flow) due Aeration tank limitations. The 
influent screen is sized for 1.8 MGD. 

• SCSA says the Headworks will start to flood if flows above approximately 2.088 MGD are 
allowed for extended periods due to the raw wet well backing up.  A flow rate of an 
additional 0.1 MGD above 2.088 MGD max pumping rate would cause the headworks to 
start to back up in 50 minutes.  

• They say Flows beyond 1.8 MGD peak hour will first cause the line between the primary 
clarifier and aeration tank to back up and overflow the walls of the primary clarifiers. 
Increasing that line size would cause the aeration tank and secondary clarifiers to be 
undersized and cause washouts of solids. Also various other lines would need to be 
replaced (referencing the hydraulic profile. NOTE: See NPDES Permit Part A.II (bypass 



NPDES Permit Fact Sheet NPDES Permit No. PA0025224 
St Clair Sewer Authority (SCSA)  
 
 

17 

and “severe property damage” definitions and Part B.I.G (Bypass) requirements. Flooding 
and back-ups are not “severe property damage” by themselves. 

▪ Raw Sewage Pumps (Wet Well and Operations Building prior to primary clarifiers) are rated for: 
~2.0 MGD 

▪ 12-inch piping between Primary Clarifier and Aeration Tanks: 1.39 MGD 
▪ Aeration Tanks: 1.08 MGD Max to meet PADEP Minimum Detention Time. NOTE: They declined 

to pursue any CSO bypass (secondary treatment) during the most-recent WWTP upgrade project 
or in the NPDES Renewal Application/LTCP. 

▪ Secondary Clarifiers: 1.13 MGD Max Monthly 
▪ 10-inch piping between Secondary Clarifiers and UV System: 1.42 MGD 
▪ Attachment 12 (Wet Weather Operating Plan): No apparent plan to lower operating levels in 

clarifiers or aeration tanks prior to expected wet weather events to maximize treatment of peak 
wet weather flows. 

o WWTP Peak Flow with CSO Valve being used: 
▪ Peak Instantaneous: 2.09 MGD 
▪ Peak Hourly: 1.80 MGD  
▪ Max Daily flow: 1.57 MGD 

o WWTP Peak Flow without Valve being used: 
▪ Peak Instantaneous: 8.59 MGD 
▪ Peak Hourly: 6.61 MGD 
▪ Max Daily flow: 5.15 MGD 

 
 

• 2022 Chapter 94 Report (On-Base No. 100250) Information: 2021 Chapter 94 Report (On-Base No. 53835) 
was also looked at for comparison purposes. 

o Chapter 94 Form: General Information Section: Brandon Reed is the current Plant Manager.  
o Chapter 94 Form Items 1, 2, 3, and 9 (Hydraulic and Organic Overloading) and Attachment G 

(CAP): 
▪ Hydraulic Overloading (0.75 MGD Design Capacity):  